UPDATE OF:

TECHNOLOGIES AND COSTS FOR THE REMOVAL
OF RADIONUCLIDES FROM POTABLE WATER SUPPLIES

TARGETING AND ANALYSIS BRANCH

STANDARDS AND RISK MANAGEMENT DIVISION

OFFICE OF GROUND WATER AND DRINKING WATER
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
WASHINGTON, D.C.

TASK ORDER PROJECT OFFICER: BILL LABIOSA

JUNE 2000

MALCOLM PIRNIE, INC.
11832 Rock Landing Dr.
Newport News, VA 23606-4206

Under Cadmus Group, Inc. Contract 68-C-99-206
Work Assignment 1-28



ACKNOWLEDGEMENTS

This document was prepared by the United States Environmental Protection Agency, Office
of Ground Water and Drinking Water under the guidance of the Standards and Risk Management
Division, Targeting and Analysis Branch. The Task Order Project Officer was Mr. Bill Labiosa.
[...]
filtration, surface wash, and clearwell storage. Removal efficiency is dependent on the type and
dosage of preoxidant (if used), the type and dosage of coagulant, the pH, and the influent
contaminant characteristics and concentration. Enhanced coagulation involves modifications to the
typical C/F process such as increasing the coagulant dosage, reducing the pH, or both. The process
is nearly identical to that of conventional C/F with those two exceptions.

Direct filtration (DF) operates under the same principles. as coagulation/filtration, and
includes all the components of C/F except sedimentation/clarification prior to filtration. DF may be
more suited for waters containing lower levels of contaminants (e.g., solids, color) because lower
amounts of floc are produced which can be removed by filtration. without a
sedimentation/clarification stage. For DF to be effective for removal of radionuclides, the raw water
turbidity should not exceed 10 NTU. Acé:ording to the Small System Compliance Technology List
for the Surface Water Treatment Rule (EPA, 1997), the National Research Council (NRC) has
suggested that small systems not use DF for waters with average turbidities above 10 nephelometric
turbidity units (NTU) or maximum turbidities above 20 NTU. Also, the performance of DF is
extremely sensitive to the ability of a skilled operator to properly manage the coagulation chemistry,
and EPA suggests that only systems with access to a full-time operator utilize DF.

In-line filtration (ILF) is the simplest form of DF, consisting of filters preceded by chemical

feed and mixing. Chemicals are introduced into the filter influent pipeline and mixed with a static

4-1



mixer. Influent pipeline turbulence satisfies flocculation requirements. The major components of
a basic JLF system include: chemical feed systems, static (in-line) mixing, filtration, surface wash
facility, backwash, and clearwell storage. Like DF, ILF normally requires less coagulant than C/F.
For effective utilization of in-line filtration, raw water must be of seasonally uniform quality with

turbidity less than 10 NTU.

4.2  APPLICABILITY

Radionuclides occurring as suspended particles in water may be removed effectively by
coagulation and filtration processes. However, the removal of soluble radionuclides is governed
by the reaction between the radionuclides and the chemicals added in treatment. Laboratory studies
suggest that coagulation is more effective for removal of soluble cations of valence 3, 4, or 5 than

for lower valence cations (EPA, 1986).

4.2.1 Radium

Chemically, radium exists principally as a cation of valence 2, making it similar to calcium
in its chemical affinities. For this reason, C/F treatment is not expected to be effective for the
removal of radium-226 and -228. On the other hand, lime softening, ion exchange, reverse osmosis,
and electrodialysis reversal have been effective for radium. These treatment technologies are

discussed in Chapters 5, 6, 7, and 8, respectively.

4.2.2 Uranium

The 1992 T&C document (EPA, 1992) reviewed numerous studies indicating that C/F is
capable of removing between 80 and 95 percent of influent uranium levels, the effectiveness being
highly dependent on the raw water pH and the coagulant type and dosage. High removals of
uranium (95 percent) were achieved with alum dosages greater than 10 mg/L at a pH of 10. Iron
coagulant also resulted in higher uranium removals at pH 10, with removals of 80 percent and 93
percent for ferric and ferrous sulfate, respectively (EPA, 1986).

If uranium removal is required for a water that is already treated using C/F, modification of

the existing process to accommodate coagulant dosage and pH adjustment (i. e. enhanced

4-2



coagulation) may be a cost-effective alternative. However, because higher removals are apparently
achieved only at high pH levels, when greater than 95 percent uranium removal is required C/F may
not be a good choice. C/F is more appropriate when less than 80 percent removal is required.

Engineered C/F treatment (i.e. in which individual unit processes must be designed) is
generally not suitable for smaller water systems due to the relatively high costs and technical
complexity of operation and maintenance (EPA, 1997). Package conventional treatment plants are
available which makes this technology viable for small systems. A high-rate sedimentation orsolids
removal process and the use of filtration rates of 12 to 17 m/h (5 to 7 gpmv/sf) is key to an affordable
C/F system for small systems (NRC, 1996).

4.2.3 Polonium
Due to the lack of data and case studies for the removal of polonium-210 (Po-210) by C/F,

polonium-210 was not included in the capital and O&M cost estimates.

4.2.4 Lead

Studies have indicated that the removal of lead (Pb) by C/F can be as high as 99 percent
throughout apH range of 6 to 8, depending on the raw water source (Sorg and Logsdon, 1978). Both
alum and iron coagulants are very effective in removing lead from raw water sources with high
turbidity; however, alum coagulant is less effective in the removal of lead from ground water (low
turbidity). Alum doses of 10, 20, 30, 50, and 100 mg/L with ground water achieved 52, 72, 79, 86,
and 92 percent removals, respectively (Sorg and Logsdon, 1978). Ferric sulfate is more effective
than alum in removing lead from raw waters when initial lead concentrations are high. Due to the
high percentage removals of lead in conventional C/F plants, it is assumed that modifications to an

existing C/F plant should result in similar removals (Sorg and Logsdon, 1978).

4.2.5 Gross Alpha Particle Activity

In addition to the alpha-emitting radionuclides discussed above, gross alpha particle activity
may be caused by the radionuclides plutonium-239 (Pu-239) and thorium-232 (Th-232), among
others. Because of their tendency to be high-valence cations, Pu-239 and Th-232 may be amenable

to removal by C/F methods. However, definitive studies of their removal by C/F are scarce. The

4-3



removal of plutonium was studied at three water treatment facilities that use Savannah River water,
one upstream and two downstream from the Savannah River Nuclear Power Plant (Corey and Boni,
1975). The treatment facility upstream of the power plant used sand and anthracite filters, and
achieved a plutonium removal efficiency of 79 percent. Both downstream treatment facilities used
a combination of coagulation, sedimentation, and filtration to reduce their initial plutonium
concentrations of 0.99 fC/L and 2.25 fCi/L by 92 percent and 96 percent, respectively. In these
three cases, the treatment efficiency increased with higher plutonium concentrations in the raw

water.

4.2.6 Beta Particle Activity

Beta particle activity may be caused by the radionuclides strontium-90 (Sr-90), tritium, and
iodine-131 (I-131) among others. More than 90 percent removal of strontium is accomplished by
. iron coagulant dosages greater than 500 mg/L and at a pH of 11 (EPA, 1986). With alum used as
a coagulant and silica for enhancing coagulation, the removal efficiencies of I-131 ranged from 28
to 87% (EPA, 1986). Iron, copper sulfate, and silver nitrate were also effective as coagulants for
the removal of I-131.

4.3 DESIGN CRITERIA

The major design criteria and assumptions used to estimate costs for enhanced coagulation
treatment systems are summarized below. These criteria were based upon the April 1999
Radionuclides T&C document, the November 1999 Arsenic T&C documents and the cost models
used to estimate treatment costs: (1) the Very Small Systems Best Available Technology Cost
Document (Malcolm Pirnie, 1993) for small systems; (2) the Water Model (Culp/Wesner/Culp,
1984) for intermediate systems; and (3) the W/W Cost Model (Culp/Wesner/Culp, 1994) for large
systems. The VSS and Water Models assume package treatment plants are available. Details of the

design criteria can be found in these documents.

4-4



« Coagulation Feed System: Ferric chloride is dosed at 35 mg/L.

 Polymer feed system: Polymer is dosed at 0.4 mg/l for small systems. 2mg/ for
intermediate and large systems.

 Rapid Mix: Detention time is 1 minute at design flow.
« Flocculation: Design detention time is 20 minutes.
» Sedimentation: Rectangular sedimentation basins with an overflow rate of 1,000 gpd/fi’.

« Gravity Filtration System: Filters operate at a loading rate of 2.5 gpnv/ft? for small
systems, 5.0 gpm/ft® for intermediate and large systems.

o Filtration Media: Dual media filters are used.

pH Adjustment: Lime is dosed at 35 mg/L.

44 TREATMENT COST

From a general perspective, coagulation/filtration as a newly installed technology is less
effective than other technologies, and can be cost prohibitive, particularly for small and very small
systems. However, if a facility already utilizes coagulation/filtration, process enhancement (i.e.
enhanced coagulation) is very effective and more cost efficient than installation of additional
treatment processes, such as ion exchange. Consequently, capital and O&M costs estimates in this
document were generated for enhanced coagulation only.

For the purpose of estimating costs of enhanced coagulation, it was assumed that a typical
C/F treatment plant could remove 50 percent of the influent radionuclide prior to modification, i.e.,
enhancement. It was also assumed that the only added O&M burden would result from power and
materials costs, and no additional labor was assumed to be required. Costs presented are for the
enhancement only, and are in addition to any current annual debt incurred by the utility.

The treatment costs presented in this section are based on the design criteria provided in
section 4.3 above, using the cost models described in Section 3.2. Figures 4-1 and 4-2 represent the
capital and O&M costs estimates associated with the maximum removal percentage of each of the

radionuclide groups in question, as shown in Table 4-1.

4.5



“Table 4-1

Enhanced coagulation/filtration

Radionuclides maximum removal percentages

Radionuclide group Maximum removal
percentage (%)

Radium NA
Uranium 80
Polonium NA
Lead 95
Alpha emitters NA
Beta emitters 80

NA: This technology is either unsuitable, or has been insufficiently evaluated
as to provide a maximum removal percentage.

Curve fitting analysis was conducted on the modeled cost estimates, and include the use of

transition flow regions to imi)rove the estimates within the breakpoints between models.

4-6



LY

Figure 4-1
Enhanced Coagulation/Filtration
Capital Costs

$10'000'000 S I | e v o i s il Do el
+——t——111t —1
y =-6.7115x% + 6482.1x + 799902
R?=0.997
/ = 94000x - 75947 I I
. .—'—"/
$1,000,000 Jp—
&
@
3 $100,000
3 ‘ y = -3825.4x7 + 14734x + 7144.5 e
a R?=0.9948 f
]
(3] /
1
//’bb -
$10,000 | I
$1,000
0.01 0.1 1 10 100 1000

Design Flow (mgd)



8-+

Figure 4-2
Enhanced Coagulation/Filtration

O&M Costs
$10,000,000 1. —
U
$1,000,000 u A
"
= 17479x - 3483.3
$100,000 ol

= $100,00
5 i
e I
' v
Q
g A :
= y = -302.31x% + 7299x + 220.79 // y =-0.3972x" + 14950x + 7906.4
° $10,000 R?=1 H R™=1

11

IE

y
”
$1,000 pd
S Tl
oy /'
$100
0.001 0.01 0.1 1 10 100

Average Flow (mgd)

1000



5.0 LIME SOFTENING

5.1 PROCESS DESCRIPTION

In most waters, hardness is caused by the presence of calcium and magnesium ions. The
addition of lime or lime and soda ash will partially remove these ions, thereby softening the water.
The use of lime and soda ash for softening is dependent upon several raw water quality parameters,
including calcium hardness, magnesium hardness, carbonate alkalinity, and pH. The addition of
lime to water increases pH and causes a shift in carbonate equilibrium, which in turn causes calcium
to precipitate as calcium carbonate. Soda ash (sodium bicarbonate) is added if insufficient alkalinity
is present in the water to precipitate calcium to the desired levels. For magnesium removal, excess
lime is added to increase pH, which results in the precipitation of magnesium hydroxide.

A typical lime softening (LS) plant includes chemical addition, upflow contactor,
recarbonation (if necessary), and filtration. Modifications to an existing LS system by increasing
lime dose and pH (i.e. enhanced softening) may improve the removal of specific contaminants,
including radionuclides, present in the source water. Lime softening is not widely used by small
systems because the process requires full-time personnel and is generally more expensive than
automated ion exchange softening systems. However, small package plants with labor-saving

features are becoming more feasible, making LS more applicable for small community systems.

52  APPLICABILITY

Construction of a lime softening plant is not considered a cost effective solution for the
removal of radionuclides. However, lime softening can be a cost effective alternative when required

for the reduction of hardness of source waters (EPA, 1986).

5-1



5.2.1 Radium

Radium removal by LS treatment is significantly affected by pH. Brink et al. (1978)
evaluated the results of Ra-226 removal conducted at an EPA lime softening pilot plant in
Cincinnati, Ohio. Lime softening at pH 9.5 resulted in radium removals of 79 percent for settled
water and 84 percent for filtered water. Enhanced lime softening to-pH 10.6 achieved 92 to 93
percent radium removal in the settled water, and 93 to 96 percent removal in the filtered water.
Increased radium removals at higher pH levels were also noted in full-scale LS treatment plants
(Brink et al., 1978).

5.2.2 Uranium

Treatability studies have shown that LS is capable of removing 85 to 90 percent uranium in
the pH range of 10.6 to 11.5. Lee and Bondietti (1983) performed jar tests on pond water with a U-
238 concentration of 56 pCl/L (0.083 mg/L) as uranyl tricarbonate; total alkalinity was 100 mg/L
and magnesium concentration was 13 mg/L. The effects of various lime dosages alone, and lime
dosages combined with magnesium carbonate, were evaluated at a variety of pH levels. 85 to 90
percent removal of uranium was achieved with lime dosages between 50 and 250 ug/L and an
increase in pH from 10.6 to 11.5. The addition of magnesium carbonate, however, produced

removals of over 95 percent at pH levels of 10.6 to 11.2 (Lee and Bondietti, 1983).

5.2.3 Polonium
Due to the lack of data and case studies for the removal of polonium-210 (Po-210) by LS,

capital and O&M cost estimates were not generated.

52.4 Lead

At apH level of 7to 8.5, greater than 95 percent lead removal can be achieved by using lime
softening (AWWA, 1990). Additional studies have indicated that the removal of lead by LS can
reach as high as 99 percent throughout the pH range of 8.8 1t0 11 (Sorg and Logsdon, 1978). An
increase in the amount of calcium carbonate hardness in the raw water source will increase the

percentage of lead removal.

5-2



5.2.5 Gross Alpha Particle Activity

Very little research has been done on the removal by LS of the additional alpha emitters
included in this document, Pu-239 and Th-232. Plutonium is a member of the actinide series of rare-
eéirth elements. In water, plutonium forms low-solubility fluorides, hydroxides, and oxides, and
forms relatively soluble complexes with citrate. Thorium forms relatively insoluble hydroxides and
oxides, and readily soluble nitrates, sulfates, chlorides, and perchlorate salts. Because of their
typically low valences, Pu-239 and Th-232 may be amenable to C/F removal, as discussed in Section
42.5. Other removal technologies, including cation exchange (Chapter 6) and reverse osmosis

(Chapter 7), may also be appropriate for the removal of these radionuclides from drinking water.

5.2.6 Beta Particle Activity

Various studies have indicated that LS is a very effective measure for the removal of Sr from
water. A combined dosage of lime and soda is needed to achieve Srremovals of 90 percent or better.
The dose of 5 grams of lime and 5 grams of soda per gallon of raw water (gpg) has been shown to
achieve 75 percent removal of St. A 7:9 grams lime:soda dose per gallon of raw water achieved 90